

Shear strength and permeability of core samples from NanTroSEIZE Exp 315 and 316: Preliminary laboratory results

廣瀬 文洋 [1]; 谷川 亘 [2]; 林 為人 [3]; 廣野 哲朗 [4]; IODP 第 315 次航海乗船研究者一同 眞砂英樹 [5]; IODP 第 316 次航海乗船研究者一同 Daniel Curewitz[5]

Takehiro Hirose[1]; Wataru Tanikawa[2]; Weiren Lin[3]; Tetsuro Hirono[4]; Hideki Masago IODP Expedition 315 Scientists[5]; Daniel Curewitz IODP Expedition 316 Scientists[5]

[1] 海洋研究開発機構; [2] JAMSTEC; [3] Kochi/JAMSTEC; [4] 阪大・宇宙地球; [5] -

[1] JAMSTEC; [2] JAMSTEC; [3] Kochi/JAMSTEC; [4] Osaka Univ.; [5] -

日本語の予稿集は登録されていません。
英語の予稿集をご覧ください。